Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
Legal Assisiant, Allen Boone Humphnries Robinson LLP AB I I R

O (713) 800-2076 F (713) 800-2077 W ABHR.com K S e I
E spolk@abhr.com ; USA :
A 3200 Southwest Freeway, Suite 2600 | Houston, TX 77027 .'2025 ‘.
Alien Boona Humphries
Aobinson LLP

)

ATTENTION PUBLIC OFFICIALS:
A "REPLY TO ALL" OF THIS E-MAIL COULD LEAD TO VIOLATIONS OF THE TEXAS OPEN

MEETINGS ACT. PLEASE REPLY ONLY TO THE SENDER.

( “IF'E"F\IT L.IT\ NL)iI ZE

Tno u‘rr}- ation in this un’:l! may be r"n:.ndnnu 3l andiar 'wwllpgeﬁ Tnh 2m all 15 'nmn.‘ led 2 ne reviewad by anly the individual ur organization named anove I you
; atifiat tnat any review, dissermination or copying of this

s amail in 2o plaas2 immadiataly nobify the sander oy raturn

2 mnl 'u"i ls Jl acnment, i 'my‘ '.)r‘
amail an:! dalela tins smail from yvour s

CIRCULAR 2230 NOTICE

Robinsor LLE m infarm you that, unl2ss sxoressly statad above ar in an attashmant
NN Deus and it cannot be usad, by you oF any parson or the purpnse
s Internal Revarua Cade, aar far the promod ng, markating ar racommanding to

Thg rules impased oy IRS Circular 230 raquire Allan Boone Humaonrias
f is not intendad o 4
undar tne Unit2:] Sta

narata, this cormnmunication ncludi
of av:‘-i.f. g any varalties lhat may
annthar party any vansactian o fax

-ralalad matieris)

From: Calvin Pugel <cpugel@gftinc.com>
Sent: Tuesday, August 5, 2025 3:13 PM

To: Katie Sherborne <ksherborne@abhr.com>
Cc: Shammara Polk <spolk@abhr.com>



Subject: Grand Bauer Logistics Center Wastewater Treatment Plant Discharge Permit: Nearby Facilities Request for
Harris County MUD 531 WWTP 1 & 2

Good Afternoon,

I am Calvin Pugel and | work with GFT. We are the civil engineers designing the facilities for a proposed
commercial wastewater treatment plant near the intersection of Bauer Rd and Cumberland Ridge Dr,
which will service an ultimate design flow of 150,000 gallons per day.

Part of the Wastewater Discharge Permit (TPDES) Application is reaching out to all facilities with current
TCEQ discharge permits within a 3-mile radius of our proposed facility. The Harris County Mud 531
WWTPs 1 & 2 fall within that radius (Permit No. WQ0015218001) (Permit No. WQ0016334001).

I am required to ask if your facilities can provide service to our development. Please let me know your
response, and feel free to contact me with any questions.

Thank you,

Calvin C. Pugel, P.E.

Staff Engineer, Land Development

3100 W. Alabama, Houston, TX 77098

E: cpugel@gftinc.com
C: 206-999-3549 | 0: 713-520-9570
gftinc.com | Stay connected: Linked!n | Instagram | Facebook

GFT

Ingenuity That Shapes Lives™

PRINTING SUSTAINABILITY STATEMENT: We are committed to conserving natural resources and minimizing adverse environmental impacts in
projects. Accordingly, project documentation will be provided in electronic format only unless clients specifically request hard copies.
Visit our website to read more about our sustainability commitment.

CONFIDENTIALITY NOTICE: This email and any attachments may contain confidential information for the use of the named addressee. If you are not the
intended recipient, you are hereby notified that you have received this communication in error and that any review, disclosure, dissemination,
distribution, or copying of it or its contents is prohibited.



13. HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO 547 WWTP

Calvin Pugel

From: Calvin Pugel

Sent: Monday, August 4, 2025 3:54 PM

To: 'info@mdswater.com’

Subject: Grand Bauer Logistics Center Wastewater Treatment Plant Discharge Permit: Nearby

Facilities Request for Harris County MUD 547 WWTP

Good Afternoon,

| am Calvin Pugel and | work with GFT. We are the civil engineers designing the facilities for a proposed
commercial wastewater treatment plant near the intersection of Bauer Rd and Cumberland Ridge Dr,

which will service an ultimate design flow of 150,000 gallons per day.

Part of the Wastewater Discharge Permit (TPDES) Application is reaching out to all facilities with current
TCEQ discharge permits within a 3-mile radius of our proposed facility. The Harris County MUD 547
CypressGreen WWTP falls within that radius (Permit No. WQ0015644001).

| am required to ask if your facility can provide service to our development. Please let me know your
response, and feel free to contact me with any questions.

Thank you,

Calvin C. Pugel, P.E.

Staff Engineer, Land Development

3100 W. Alabama, Houston, TX 77098

E: cpugel@gftinc.com

C: 206-999-3549 | O: 713-520-9570

gftinc.com | Stay connected: Linkedin | Instagram | Facebook

GFT

Ingenuity That Shapes Lives™

PRINTING SUSTAINABILITY STATEMENT: We are committed to conserving natural resources and minimizing adverse environmental impacts in
projects. Accordingly, project documentation will be provided in electronic format only unless clients specifically request hard copies.

Visit our website to read more about our sustainability commitment.

CONFIDENTIALITY NOTICE: This email and any attachments may contain confidential information for the use of the named addressee. If you are not the
intended recipient, you are hereby notified that you have received this communication in error and that any review, disclosure, dissemination,

distribution, or copying of it or its contents is prohibited.



14. BOYS AND GIRLS COUNTRY OF HOUSTON INC WWTP

Calvin Pugel

From: Doherty, Nathan <nathand@boysandgirlscountry.org>

Sent: Friday, August 1, 2025 10:21 AM

To: Calvin Pugel

Subject: Re: Grand Bauer Logistics Center Wastewater Treatment Plant Discharge Permit: Nearby

Facilities Search

[EXTERNAL EMAIL]: This email originated from outside the organization. Do not click links or open
. attachments unless you recognize the sender and know the content is safe.

Calvin,

Unfortunately, we do not have any capacity to help right now.

Thanks,

Nathan B. Doherty

Boys and Girls Country

18806 Roberts Road

Hockley, TX 77447
www.boysandgirlscountry.org

cov NGrRa D 1615 taintpeand contribuansiaduiise =

(R T I

From: Calvin Pugel <cpugel@gftinc.com>

Sent: Tuesday, July 29, 2025 4:15 PM

To: info <info@boysandgirlscountry.org>

Subject: [External] Grand Bauer Logistics Center Wastewater Treatment Plant Discharge Permit: Nearby Facilities Search

Good Afternoon,

I am Calvin Pugel and | work with GFT. We are the civil engineers designing the facilities for a proposed
commercial wastewater treatment plant near the intersection of Bauer Rd and Cumberland Ridge Dr,
which will service an ultimate design flow of 150,000 gallons per day.

Part of the Wastewater Discharge Permit (TPDES) Application is reaching out to all facilities with current
TCEQ discharge permits within a 3-mile radius of our proposed facility. The Boys and Girls Country
WWTP falls within that radius.




| am required to ask if your facility can provide service to our development. Please let me know your
response, and feel free to contact me with any questions.

Thank you,

Calvin C. Pugel, P.E.

Staff Engineer, Land Development

3100 W. Alabama, Houston, TX 77098

E: cpugel@gitinc.com

C: 206-999-3549 | O0: 713-520-9570

gftinc.com | Stay connected: Linkedin | Instagram | Facebook

Ingenuity That Shapes Lives™

PRINTING SUSTAINABILITY STATEMENT: We are committed to conserving natural resources and minimizing adverse environmental impacts in
projects. Accordingly, project documentation will be provided in electronic format only unless clients specifically request hard copies. Visit our

website to read more about our sustainability commitment.

CONFIDENTIALITY NOTICE: This email and any attachments may contain confidential information for the use of the named addressee. If you are not the
intended recipient, you are hereby notified that you have received this communication in error and that any review, disclosure, dissemination,

distribution, or copying of it or its contents is prohibited.



Attachment N

Design Calculations
Section 4, Page 22 of 66

(Technical Report 1.1)



Y2 WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants

Texas Board of Professional Engineers Firm No. 2066
17230 HUFFMEISTER RD.. SUITE A TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 28(-373-1113

GRAND BAUER LOGISTICS WWTP
DESIGN & LOADING CRITERIA

08-13-101LS
Phase | Phase Il Phase il Composite
Expansion Expansion Phase | thru il
INFLUENT CONDITIONS
Average Daily Flow, mgd 0.050 0.050 0.050 0.150
Ratio Average/Peak Flow 4.00 4.00 4.00 4.00
Peak 2-Hour Flow, mgd 0.20 0.20 0.20 0.60
Peak 2-Hour Flow, gpm 139 139 139 417
BOD, mg/l 300 300 300 300
BOD, Ib/day 125 125 125 375
TREATMENT UNITS
Tank Wall Height, ft 12 12 12 12
Tank Freeboard, ft 1.5 1.5 1.5 1.5
Side Water Depth, ft 10.5 10.5 10.5 10.5
ANOXIC /| SELECTOR ZONE
Anoxic Basin Depth, ft 10.5 10.5 10.5 10.5
Anoxic Basin Surface Area, sq ft 70.0 70.0 70.0 210.0
Anoxic Basin Volume, cu ft 735 735 735 2,205
Detention, hours 2.64 2.64 2.64 2.64
Air Supply, scfm/1000 cu ft 20.0 20.0 20.0 60.0
Air Supply, scfm 14.7 14.7 14.7 44 1
AERATION BASIN
Aeralion Basin Surface Area, sq ft 490 490 4390 1,470.0
Aeration Basin Depth, ft 10.40 10.40 10.40 10.40
Aeration Basin Volume, cu ft 5,096 5,096 5,096 15,288
Aeration Basin Loading, # BOD/1000 cf 245 24.5 245 245
Total Aerated Volume (Anoxic + Aerobic), cu ft 5,831 5,831 5,831 17,493
Total Aeration Basin Loading, # BOD/1000 cf 21.5 21.5 21.5 21.5
Detention, hours 20.94 20.94 20.94 20.94
02 Req'd @ 2.2, # O2/ilb BOD 275 275 275 826
Correction Factor for Coarse or Fine Bubble 0.45 0.45 0.45 0.45
Air Diffuser Submergence, ft 9.65 9.65 9.65 9.65
Air Diffuser Efficiency, %!/ ft sub 0.017 0.017 0.017 0.017
Air Diffuser eff., % 16.4% 16.4% 16.4% 16.4%
Required Aeration Basin Air Flow Rate, scfm 135 135 135 406
Mixed Liquor Temperature, deg C 30 30 30 30
Air Supply Temperature Correction Factor 1.27 1.27 1.27 1.27
Corrected Air Supply Rate, scfm 172 172 172 515
No. of Diffusers 100 100 100 300
Air Flow Rate/Diffuser/ scfm 1.7 1.7 1.7 1.7
Active membrane surface area/diffuser, sq ft 2.54 2.54 2.54 2.54
Diffuser air flow, scfm/SF of membrane 0.34 0.34 0.34 0.34
Air Supply, scfm/1000 cf 33.7 33.7 33.7 33.7
R.S. Airlift Air, scfm 10.6 10.6 10.6 31.8
|__Skimmer Airlift Air, scfm 5.0 5.0 5.0 15.0
SECONDARY CLARIFIER
Selected Internal Diameter, ft 18 18 18 3@18
Wall Height, ft 12 12 12 12
Side Water Depth, ft 10.17 10.17 10.17 10.17
Total Area sq ft 254 254 254 763
Total Volume, cu ft 2,588 2,588 2,588 7,764
Avg. SOR, gpd/sq ft 196 196 196 196
Peak SOR, gpd/sq ft 786 786 786 786
Avg. Detention, hr 9.29 9.29 9.29 9.29
Peak Detention, hr 2.32 2.32 232 232
Max Qr @ 400 mgd/sf, mgd 0.102 0.102 0.102 0.305
Max Qp + Qr, mgd 0.302 0.302 0.302 0.905




Y% WATERENGINEERS, INC. 5‘«2*“7%%"

-
Water & Wastewater Treatment Consultants 'g Y G %
Texas Board of Professional Engineers Firm No. 2066 S e G g bk o
17230 HUFFMEISTER RD., SUITE A TEL: 281-373-0500 g NATHANIELC LA_!L -g
CYPRESS, TEXAS 77429 FAX: 281-373-1113 4} ‘;b 130720 S ‘ég-‘ Z
AN T A
GRAND BAUER LOGISTICS WWTP g n R ©

ll ! o
13,4 ONA ol
DESIGN & LOADING CRITERIA i“m

0B -15-101LS
Phase | Phase 1l Phase Il Composite
Expansion Expansion Phase | thru 1lI
CHLORINATION
Surface Area, ft 65 65 65 195
Side Water Depth, ft 8.42 8.42 8.42 8.42
Volume, cu ft 547 547 547 1,642
Detention @ Qp, minutes 29.5 29.5 29.5 29.5
Air Supply @ 10 scfm/1000 cf 5.5 5.5 5.5 16.4
AERATED SLUDGE HOLDING/AEROBIC DIGESTION
Basin Surface Area, sq ft 276 276 276 828
Basin Depth, ft 10.5 10.5 10.5 10.5
Basin Volume, cu ft 2,898 2,898 2,898 8,694
Loading, cu ft/# BOD 23.2 23.2 23.2 23.2
Air Supply Rate, scfm/1000 cu ft 20.00 20.00 20.00 20.00
Total Air Supply, cfm 58.0 58.0 58.0 173.9
No. diffusers 48 48 48 144
Airflow/diffuser membrane, scfm 1.21 1.21 1.21 1.21
AIR BLOWERS
Anoxic Basin, scfm 14.7 14.7 14.7 441
Oxic Basins, scfm 171.6 171.6 171.6 514.9
Sludge Holding/Aerobic Digesters 58.0 58.0 58.0 173.9
RAS Airlift, sefm 10.6 10.6 10.6 31.8
Scum Airlift, scfm 5.0 5.0 5.0 15.0
Chlorine Contact Basin, scfm 5.5 5.5 5.5 16.4
Total Air Supply Capacity 265.4 265.4 265.4 796.1
Required Blower Capacity 265 531 796 796
No. of Blowers 2 3 4 4
Capacity, scfm 400 400 400 400
Total Air Supply Capacity, scfm 800 1,200 1,600 1,600
Firm Air Supply Capacity, scfm 400 B0OO 1,200 1,200
Blower Op Pressure, psi 5.5 5.5 5.5 5.5




L

{ngvrx0t9) 316 1BYE

310" ||EYRY/S 3501 pUIM/1E/SO0UDW/aIUBI[OLWOD/OIqRO/SIaSEE/ADD SEXS; DI} PAMM/:SaNY

CEILONMD

O3TJS ONTH

A8T "6 SOHIN HWTUD

'RUWEMC 1 S1
BYLT UYD1um
O 130241P 23T 1PUL

s3alousnhady JIOM

T

=t [

BLOAZMGLILL



BAUER RD.

i - E—
l - "-\
] ~ N
i . ~ ~
/
L PROP. WATER PLANT Y, %
/ PROP. 0.050 MGD \
500' BUFFER ZONE / WASTEWATER TREATMENT PLANT
e TTON ENCLOSED IN BUILDING PHASE Il WWTP EXPANSION
—— TO 0.100 MGD

——— ENCLOSED IN BUILDING
PHASE Il WWTP EXPAN
'\ T 0.150 MGD

ENCLOSED IN BUILDING
. J_

Q
%
e P

I

—

PROP BUILDING

PROP BUILDING

. PROPOSED
; / / SERVICE AREAl BOUNDARY: F /"-.....




[
L
[

T e

DA

Wﬂh.ﬂn\%l : .‘ L C o g2t R - ‘ “\Il\wu//h ”_";r....‘ a “.,..‘ e

AR AT et
o= B S W =
Pavacrlr—y EhY Y
v WH\JJ, eS|

1}
=]

7
(/1

T

AT BT

Tt

AJAY
HYOMILNI w_nxhgmo AN m!._.z-m‘.a._ma N mwm: m

e e T




(POg Bavae

@ 7t

S

BT

S3MHIS ILNNIW-S'L

VXL
IIONVHAYND TIIH 3508

AIANNS V21907039 SN
YOIYILNI IHL 40 LNIWLHVJIO

e BT W= Ty

—

e N A IS

el e~

e A

—_—

Ty




i

(

(

«

i

(

(

[§

(

[

[

t

!mezr,um,ﬁh.\\”wﬂ ; :

- f

: (
i

3 :

I

¢

¢

(

I

[

| I8

i

«

I

(

’

r

(

{

[

(

4

B

¢

(

(

(

I

i

(

{

[

1

$31835 ILNNM-G'¢ m

ALNNOY SPHYH - SwX3L OQD._- SN o n N

FIONVHOYND S5IUdAD i N W@W—.— = ¢

HOIMILNI IHL 40 INIWL¥VAIC SN = <

S

I

I

¢

(

l

(

¢

i

t




O g

P

T e e

Srerva N \

n owiiom

¥l

9

[

a

6l

4

Rz

FIONVHAYND IV NIHEVM

f13

9

AJAYNS T¥II907039 5°N
HOMNILHI 3HL 40 LNIWLHYJIa

R

Pirom Benorys ¢ ey waaess

s SOSNZ

0300 0
00LR Gh

e A N

NS T N R RN T ey

F—r—ay

AR

e O\ T




Candice Calhoun

From: Calvin Pugel <cpugel@gftinc.com>

Sent: Wednesday, September 17, 2025 3:45 PM

To: Candice Calhoun

Cc: Jason Schultz; James McConathy

Subject: RE: Application for Proposed Permit No. WQ0016868001 (Stream Realty Partners-

Houston, L.P.) - Notice of Deficiency

Hi Candice,
The coordinates for the facility are as follows:

30°0'52.89"N
95°46'36.85"W

(30.014692, 95.776903)
Please let me know if there is anything else you need!

Thanks.

We are moving! Effective 10/06/25 our new address will be: 3200 Southwest Freeway Suite
1600, Houston, TX 77019

Calvin C. Pugel, P.E.

Staff Engineer, Land Development

3100 W. Alabama St

Houston, TX 77098

E: cpugel@gftinc.com

C: 206-999-3549 | D: 713-527-6346

gftinc.com | Stay connected: Linkedin | Instagram | Facebook

GFT

Ingenuity That Shapes Lives™

PRINTING SUSTAINABILITY STATEMENT: We are committed to conserving natural resources and minimizing adverse environmental impacts in
projects. Accordingly, project documentation will be provided in electronic format only unless clients specifically request hard copies.
Visit our website to read more about our sustainability commitment.

CONFIDENTIALITY NOTICE: This email and any attachments may contain confidential information for the use of the named addressee. If you are not the
intended recipient, you are hereby notified that you have received this communication in error and that any review, disclosure, dissemination,
distribution, or copying of it or its contents is prohibited.



From: Candice Calhoun <Candice.Calhoun@tceq.texas.gov>

Sent: Wednesday, September 17,2025 10:58 AM

To: Calvin Pugel <cpugel@gftinc.com>

Cc: Jason Schultz <jschultz@gftinc.com>; James McConathy <jmcconathy@gftinc.com>

Subject: RE: Application for Proposed Permit No. WQ0016868001 (Stream Realty Partners-Houston, L.P.) - Notice of
Deficiency

[EXTERNAL EMAIL]: This email originated from outside the organization. Do not click links or open
attachments unless you recognize the sender and know the content is safe.

Good morning,
[ am following up on my email below that was sent on September 12, 2025.

If you have any questions, please let me know.

Regards,